N7

EPA

United States Effiuent Guidelines Division EPA 440/1-83/400

Environmental Protection WH-5652 October 1983
Agency Washington DC 20460
Water

of Available Information
on the Levels and Control

of Toxic Pollutants Discharges
in the
Printing and Publishing

Point Source Category



SUMMARY OF AVAILABLE INFORMATION ON THE
LEVELS AND CONTROL OF TOXIC POLLUTANT DISCHARGES
IN THE PRINTING AND PUBLISHING
POINT SOURCE CATEGORY

Rebecca W. Hanmer
Acting Assistant Administrator
Office of Water

Jeffery D. Denit
Director, Effluent Guidelines Division

Gregory N. Aveni
Project Officer

September 1983

Effluent Guidelines Division
Office of Water
U.S. Environmental Protection Agency
Washington, D.C. 20460
[...]
Flow (gallons per day) NA8 100 200

l Raw wastewater from electrotype platemaking combined with sanitary
sewage.

2 Drummed waste ink from lithographic printing process.

3 pecant from activated carbon solvent recovery of air emissions
from gravure printing presses,

4 ND means not detected.

5 Pesticide tentatively identified by gas chromatography (electron
capture) but not confirmed by gas chromatography/mass spectrometry.

6 Total toxic pollutant raw waste load (1b/day) calculated only for
plants with flow data.

7 UK means unknown.

8 NA means not available.

73



*A139wo1300ds ssew/Aydeadojemoayd sed
£q pswmityuoo jou Ing (2anided uoazoaie) AydeiSojewoayd> sed Aq parjriuapt A79A13IBIUD] IPIOT1ISI] y

*pa10239p 3jou suedm N ¢

*Suiiduwes uotriporyiiaa Aep 991yl wWoaj pauleiqo eIBp JO 98eIIAY Z
*Butjdmes Zutuoesiads Aep auo woal eie( 1

(8800000°0) %°9 (910000°0) %°9 (%0000°0>) 01> wuntwpe)

(6200000°0>) 1°2> an an untiid1ag

ON (0€000°0) 0TIl (%#1000°0) €€ dTuasay

(9900000°0) 8°% a (%0000°0>) 01> Auomtjuy

aN aN (%00000°0) 1 B19q-uej nNsopua-g

(0%0000°0) 62 (01000°0) 1% an mumﬁw:ugmAkamsﬂaaumimvmﬂm

aN (0%0000°0) 91 an ajeteyiyd j4Azusq 14AIng

an (€50000°0) 1T an sjeeylyd J43Ing-u-1q

aN (8€0000°0) ST aN 23eT1eyIyd 1LY3ratg

aN (810000°0) 6¢€ aN auaidq

aN (S10°0) 0066 aN 1ouaydoaoydejuag

(100°0) 008 (01000°0) 1% an 1ouayq

(£S000°0) 0T% (0€000°0) 071 (S100°0) OL€ auanyog

aN aN (%$000°0) 0€1 aprioTy> aud [AY3IdK

aN aN (%00°0) 006 mI0J 0101Yd

(0%000°0) 062 (0€£000°0) 0TI (%#£00°0) 08L1 auazuaqiAyld

aN (0200°0) 064 an CUENEEIBISUELPEEREY AN AR B |

(L100°0) 00Tl (S€000°0) O%1 (ZE€00°0) 09¢ auey3Id0I0TYITII-T ‘[

N ¢ (6L000°0) 061 suazuag
(Aep/q1) 1/3n (Aep/q1) 1/3n (Aep/q1) 1/3n jue3Iniiod

chmﬁmsmm uot13IRI1J TIAN
21seM UI 2iInABIYH

8106 IVe1d

chm~QEmm uotieorjrasp

93seM jqul d1ydeal3oxaiyg

8L%G JUBId

1

Buiiduweg Burussiog

23seM Nul otydeadoxalg

876 ueld

X40OdLVOINS (SANI QASVE-UILVM) KOO¥SSHYUd
ViVad FISVM MVd LNVINTIOd OIXOL

8-A dIHVL

/4



*jue(d styl 3¢ Juridwes uorleOTJTisA Jusnbosqns Juranp s{aAd] 19MO] A[[ETIIUERISQNS

12 punoj 21aM peI] pue wWRlwWoIYyd yjog

*18301 94yl Ul PIPNIOUT JOU BIB PEI] puUB WNTWOIYD
31 (Butuosads Butanp) Aep/q G80'0 SEM §/%G IUBTJ IB PRO] 23sBM Mea jueinjiod O1X03 B3O

S

*£13owoa3dads ssew/Aydeilojemoiyo se
Aq pamityuod jou ng (2anided uoildaia) AydeaBolewoays se8 L£q pa1jrIuspl A]2A1IBIUDI IPIITISa] Y
*pe3o238p j0u suedw (N €
*Buiiduwes uotr3ieO1ITISA ABp 991Y3 WOIJ pIUTIERIqO EBIRp JO 93BIaAY Z
*Butjdmes 3utus21ds Aep auo woij BIR( I
%91 00€ 00$ (Aep 1ad suoile8) MoTj
(26°0>) (59°0>) c(9°2>) TVLOL
an an (8100°0) o0¢€w aptued)p
(0%20°0) 00G°‘LT (8900°0) 00L¢ (9%%0°0) 00L ‘01 dutz
aN (0€£0000°0>) ¢I> aN untusaag
aN aN (%0000°0>) OT> mwniyieyr
(Z10000°0) 9°8 (0L0000°0) 8T (%0000°0>) 01> ASATIS
(€9000°0>) 9% (€2000°0) T6 (1€000°0) %L T°491IN
(2100000°0) 88°0 (8000000°0>) 0¢° 0> mnz LindaaK
(ST0L°0) 009°T1¢ (€8%°0) 000°¢€61 (10°2) 000 °“z8Y peo]
(%200°0) 008°1 (770°0) 00L°8 (610°0) 019°% 1addop
(€E181°0) 00§ °TEl (11°0) 000 ‘%Y (SS%°0) 000°601 wnTmoiyy

A%mv\aﬂv ﬁ\ms Ava\nHv 1/8n A%mv\nﬂv H\w: jueiniiod

NmCWHmEmm UOTIBDTIJ T3
21seM U] 2inaeiy
8106 3ueld

ch«ﬁaamm uoIIBO1IJTIAN
33sem Yqul o1ydealdoxalg
8{%¢ 3Iueld

ﬁwCWAQEmw Sutuasaog
93seM qul otydeadoxald
8L%¢ IUBTId

(Z 30 g °8e4 ‘penuijuo)d)
AYODHELVOANS (SANI qISVI-YHLVM) WOO¥SSIAAd
V1VQd 41SVM MVd INVLOTIOd DIXOL

g-A TIdVL

/5



TABLE V-9

VERIFICATION SAMPLING CONVENTIONAL
AND NONCONVENTIONAL POLLUTANT RAW WASTE DATA
PRESSROOM (WATER-BASED INKS) SUBCATEGORY!

Plant 5478

Flexographic Ink Waste

Plant 9018
Gravure Ink Waste

Pollutant ‘wg/l (1b/day) mg/l (1b/day)
Total Phenols 510 (0.0013) 18,000 (0.025)
BODs 3,000 (8) 3,500 (4.8)
Total Solids 5,100 (13) 68,000 (91)
Total Suspended Solids 920 (2.3) 2,200 (2.6)
Total Dissolved Solids 4,200 (11) 66,000 (88)
Total Volatile Solids 3,000 (8) -2
COD 7,700 (19) 113,000 (150)
TOC 7,300 (18) 26,000 (34)
0il and Grease 33 (0.083) 1,700 (2.7)
Average Flow (gpd) 300 164

1 Average of data obtained from three day

2 Not analyzed.

76

verification sampling.



SECTION VI
CONTROL AND TREATMENT TECHNOLOGY

INTRODUCTION

In this section the technologies used for the control and
treatment of wastewater pollutants at printing and publishing
plants visited during the screening and verification program are
discussed. As discussed in previous sections the Agency
determined that six of the eight subcategories of the printing
and publishing point source category would be excluded from
regulation pursuant to Paragraph 8 (a)(iv) of the Settlement
Agreement. Therefore, the technical study of the art and copy
preparation and composition, finishing and binding,
photoprocessing, nonmetallic platemaking, pressroom (nonwater-
based inks), and pressroom (water-based inks) subcategories was
terminated after completion of the screening and verification
sampling programs. Also, because gravure cylinder preparation
and metallic platemaking will be addressed as part of the metal
finishing point source category, treatment system data for plants
in these subcategories are not included in this document.
Wastewater control and treatment or pretreatment technologies
used at plants visited and sampled during this study have been
emphasized in this document. One should not assume that the
control and treatment technologies discussed in this report are
the only technologies applicable to treating printing and
publishing wastewaters.

SUMMARY OF AVAILABLE DATA

General

Table VI-1 1lists the types of processes and treatment systems
employed at the sampled plants. The major operations at these
plants fall into the photoprocessing, nonmetallic platemaking,
and pressroom subcategories. Two plants were direct dischargers;
the others were indirect dischargers (i.e., discharge to
municipal sewers).

Wastewater flows at plants in the industry where wastewater is
discharged were generally not continuous and ranged from 95
liters/day (25 gpd) to more than 76,000 liters/day (20,000 gpd).
Many of the wastes, especially those containing heavy metals, are
generated and treated on a batch basis. At most of the plants
visited, all or part of the pressroom effluents are contract
hauled. Some form of treatment was employed at only 418 of the
5,004 plants whose representatives responded to the Data Request

77



suotiezado Jutpulq pe UTYSTUTI—R

SHul poseq-193em ‘WD0ISSAAJ~—/

S{UT poseq-13BMuou ‘t01SSA1d—~9
vorjeaedoxd soputihd sunAeIH—G

3unpuele(d JTTRIM—Yy
Buppeweled O] 18 PUION—E
Butssecoadojoyg—yg
votyiscduoo pue
votjeaedaad Adoo pue 1xy-—|

18311089780¢NS ¢

*Surpuaiq ut pe ‘Autiepure|

%2 ‘Qppuweied o1 EIPwICU 1Bt Bututd ssaadaaliey
‘Atssoooadojad aoay Ia3emaIseM Joea1pur 000°0> 18218y 8°9°%°Z pe otydeaSoult—sjoog 0Ehs
*AippueIe(d O11[EIPMU PR Suturad otydeadoyitg Z106
futssocoxdorod woi3 131emalseM YRATPIL 00511 Teo1sAyy 90z 1 josjjo—siadedswaN % £699

*wopMoTq aamol Butfood Sutjutad (erozoWOO ssead

pe ‘druesrs jueid *Suoresield LR =) 193321 pee stydeadoyaty
‘utssavoxdojafd uniay 193eMOISEM 3911 000°6€ Teotsdy 8°9‘y'z  —S100q J1WOD ‘SAUTZBIEN 0618

*sassoxd Surjurad

WT poseq-13iem jo drumapd Sururad ssaadialreg

pe ‘Juppuweied 211 [BIWOU teotbojoLg ‘otydeaBoyar] ¢ orydeaBoxaty
‘urssocoadojod ooiy 193jEMaISEM 3®ayg 000°0€ Testusy AN AR ~sa11ddns SuiBmioeg 8IS
sy adieyostq pd3 ‘mory jJuaueal], {PoI910D $35532014/$1oNnpoad apop
jJo adfy  a93eMO]SEM 3o adAg $3110331p0qng weld

QTS SWALSAS INHWLVHEL HIIM SINVId 2D XUWAS

-1A FHVL

/8



Flexographic Ink Cleanup Sinks (2)

(Note: all PV piping)

Sump Pump
600-gal . Fiberglass®
Storage Tank
Y
Hy50;, to pH 4,5 ==t
Aluminum Sulphate g 600-gal. Fiberglass®
Batch Treatment Tank
Johns Marville 545 Celite g Paddle Mixer
‘ 5-10 min./batch
Y
Sludge ad
. _— 30" Dia. Trammel #~ Paper Filter ——# Solid Waste
15=psi Vacuum Rotary Vacuum Filter to Bin
B ——

Filtrate to
Biological Treatment

FIGURE VI-1, METALS TREATMENT SYSTEM AT PLANT 5478

79



Cambined Waste: Metals Treatment Effluent 600 gpd
Photoprocessing, Nommetallic
Platemaking and Nonprocess

Wastewater 29400
Manhole 30000 gpd
Aeration Basin
Minimum 12-hr. Detention
20!
12’
deep
@ Pump
8! . .
Final Clarifier
® Sump Pump
Manhole
1
Concrete
Splash
Bypass Pan
to 2' Sand
Creek
‘4/ 2 L2 Rock
Deep Bed Sard Filter 2' 1/2" Rock

(400 sq. ft.)

Y ‘

Percolated to Groundwater

FIGURE VI-2. BIOLOGICAL TREATMENT SYSTEM AT PLANT 5478

80




TABLE VI-2

TOXIC POLLUTANT REMOVAL IN BATCH METALS
TREATMENT SYSTEM AT PLANT 54781

Influent to Effluent From Percent
Parameter Treatment (ug/1) Treatment (ug/1l) Removal
Chromium 109,000 1,690 98
Copper 4,610 771 83
Lead 482,000 3,830 99
Nickel 74 71 4
Zinc 10,700 14,300
Ethylbenzene 1,780 80 96
Benzene 190 10 95
Chloroform 900 5 99
Arsenic 33 6 82

I Flow = 600 gpd from water-based ink press cleaning.

81



l1931BMd3SEM Sssadoad

*wo3sAs juswieaalead syelsw yo3leq woay 3jueniije pdd Q09 yi1tm paurquwod
Sutyewsie]d ot[{elswuou pue Juissadoidoioyd ‘Butrjooo ‘Aieitues pd8 ooy ez ‘pd3 OO 0E MOT4 I

L8 9%°0 9°¢ 68 6%°0 €'y 88 910 €1 suanjog
0°9 L€ 0°¢ AN '8 1°2 outZ
¢ €500 %80°0 1°0> 29070 8¢ 8070 €1°0 19O1N
06 26°0 1°6 98 (A G°8 88 0°1 '8 1addo)
88 6°S 15 €8 €9 8¢ 78 1L VAT wNTwoIyD
6 €1 o%e 16 €1 0S1 <6 $'6 061 peo]
ﬁ®>OEwM ucmﬂﬁwwm uGWDﬁwGH paaoway ucw_‘:mwm UGQDHMSH paAaoway uﬁmdﬂwmm UEODHMGH Aﬁ\wEv A9]jauweaed
PR R Ju9213¢g Jusda9ad
6L/91/C 6L/S1/T 6L/%1/¢

184%S INVId LV WHLSAS INTRLVIYL TVDIDOTOId NI TVAOWHY INVIATIOd OIXOL

€-1IA HI9VL

82



CONVENTIONAL AND NONCONVENTIONAL POLLUTANT

TABLE VI-4

REMOVAL IN BIOLOGICAL TREATMENT SYSTEM AT PLANT 5478!

Influent to Effluent From Percent
Parameter (mg/1) Biological System Biological System Removal
CcoD 270 35 87
BODg 130 <6.0 >95
TOC 84 9.0 89
NH3 as N 21 2.6 88
TKN as N 50 3.4 93
NO3, NOp as N 0.06 5.7
Total Suspended Solids 160 3.0 98
Total Volatile Solids 300 170 43

1 Flow 30,000 gpd; 29,400 gpd sanitary, cooling, photoprocessing
and nonmetallic platemaking process wastewater and 600 gpd metals

pretreatment effluent.

83



Survey. In many instances, respondents who reported treatment
were referring to silver recovery of photoprocessing wastes for
economic purposes. As reported in Section I11, process

wastewater was discharged directly at 1less than 54 plants
nationwide.

Wastewater treatment systems are not employed at many small
plants. The data presented here were obtained from screening or
verification sampling at large plants. Sampling and analysis
procedures followed the Sampling and Analysis Procedures for
Screening of Industrial Effluents for Priority Pollutants.(7)
Data are reported only for toxic pollutants which were detected

in raw or treated effluent samples and for conventional
pollutants which were analyzed.

Plant 5478

At Plant 5478, gummed labels, pricing stickers, paper bags,
plastic bags, sales slips, and boxes are printed by the
lithographic, flexographic, and letterpress processes.
Water~-based inks are used in flexographic printing. Sources of
wastewater are the flexographic press cleanup, film processing,
and the lithographic and flexographic platemaking operations. A
metals treatment system and a package-type biological system are

employed at the plant. Schematics of these treatment systems are
shown in Figures VI-1 and VI-2.

Wastewater generated from cleanup of the flexographic printing
presses is batch treated for metals removal in a 2,300 liter (600
gal) fiberglass tank equipped with a paddle mixer. After the pH
is adjusted to 4.5 with sulfuric acid; alum and a filter aid are
added. (The pH adjustment 1is necessary to achieve optimum
coagulation and flocculation). The treated wastewater flows
through a 76-cm (30-inch) diameter vacuum filter. The filtrate
(2,300 liters/day (600 gpd)) combines with 111,000 liters/day
(29,400 gpd) of photoprocessing, platemaking, and nonprocess
wastewater to form the influent to the biological treatment
system. The biological system consists of an aeration tank and a
clarifier. The <clarifier sludge 1is partially recycled; the
portion which is wasted is contract hauled to a 1landfill. The
effluent from the biological system percolates to groundwater
through a multimedia filter consisting of a 61-cm (2 foot) top
layer of sand over a 122-cm (4 foot) bed of rock. The sand
filter can be bypassed, in which case the biological treatment
system effluent flows directly to a creek.

The reductions of toxic pollutants in the metals treatment system
and in the biological system are shown in Tables VI-2 and VI-3.

84



The reductions of conventional and nonconventional pollutants in
the biological system are shown in Table VI-4.

Plant 8190

Magazines, comic books, and commercial publications are printed
and bound at plant 8190. Photoprocessing and platemaking
operations are performed in conjunction with letterpress and
lithographic printing. Products are bound with hot melt glues by
the "perfect binding" process. Water is not used in the binding
process.

Pressroom effluents, including cleanup and waste ink are stored
in a 5,700 liter (1,500 gal) tank. Twice a month, the tank is
emptied and its contents are hauled from the plant by a licensed
scavenger. Sanitary and cooling wastewaters are segregated from
process wastewater and discharged to a municipal sewer.

Approximately 148,000 liters/day (39,000 gpd) of wastewater from
photoprocessing, platemaking, press roller washing, truck
washing, battery washing2, and cooling tower blowdown is pumped
to the treatment system illustrated in Figure VI-3. Fix solution
used in photoprocessing operations flows through a three-stage
silver recovery unit prior to entering the treatment system. The
cooling water contains the following additives: a phosphate ester
or hydrochloric acid, sodium nitrate, and biocides. Phosphate
esters and hydrochloric acid are used to prevent scaling; sodium
nitrate prevents corrosion; and biocides control algae.

Flocculants are added to the wastewater in the combination flash
mix and flocculation tank. The next step 1in the treatment
process is a flotation-clarifier unit which provides both
settling and flotation of floc. Flotation is assisted by bubble

aeration. The sludge from the clarifier is pumped to one of two
interconnected settling basins, each of which 1is approximately
0.506 hectares (1.25 acres) in area and has a volume of
approximately 4.9 million liters (1.3 million gal). Supernatant

from the settling ponds may be recirculated to the flash-mix and
flocculation tank. Sludge is periodically removed by dredging
and deposited in a landfill (at the time of the visit, the east
pond had recently been cleaned and was not 1in operation). The
clarifier effluent flows through a garnet filter bed followed by
an alumina filter bed, and then enters an aerated tank. Filter
backwash, which occurs for 15 minutes at the rate of 150

2Batteries are used as a direct current source in electroplating
operations.

85



liters/minute (40 gpm) once every 6 hours, is pumped to the
settling basin. The final treatment step consists of an
activated carbon system which receives a flow of approximately 76
liters/minute (20 gpm). Carbon is thermally regenerated on site
about twice monthly. Treated effluent 1is discharged into a
creek. Wastewater characteristics and treatment efficiencies are
shown in Table VI-5.

Plants 6653 and 9012

The same newspaper is printed by the offset lithographic process
at plants 6653 and 9012, These establishments are two
manufacturing locations of a large newspaper publishing company.
Process wastewater 1is generated from photoprocessing operations
and from platemaking operations in which automatic plant
processors are employed. Wastewater 1is handled 1in the same
manner at both plants. Effluents are filtered through 61-cm
(2-foot) diameter, 91-cm (3-foot) deep limestone filters prior to
discharge to a municipal sewer. The filters are used for pH
adjustment. The influent and effluent characteristics for the
filter at each plant are presented in Tables VI-6 and VI-7.

Plant 5430

Textbooks, encyclopedias, and other books are printed at plant